@ element

=
|Occupied BW

KEYSIGHT e Trig:Froa Run nter Frog; 6 385000000 GHz
sing 0C o Gale: 08 ot 1000100

Ref Value 26.00 dBm

Center 6.9850 GHx Video BW 2.4000 MHz

Spar
iRes BIW 240,00 kHz Sweep 6.47 ms (101 prs)

Plot 7-61. 26dB & 99% Bandwidth Plot Antenna WF5t (160MHz 802.11ax

RU26 (UNII Band 8) — Ch. 207)

Spectum satyes 1, [N
B
KEYSIGHT *

Max Hokd

M Hold

n 400 MHz, Center 69850 GHx

#Res B 240.00 kiz

2 Meics v

Transmit Freq Er
8B Bandwidth

43825

[ Keysight Spectrum Ansiyzer - Decupsed BW
a1 C [

Center Freq: 6.985000000 GHz
S Trig: FreeRun ‘AvglHold: 100/100
#IFGain:Low #Anen: 16 dB

Ref 10.00 dBm

PSP RPRSE——

ICenter 6.9850 GHz

#Res BW 240 kHz VBW 2.4 MHz

Total Power 8.97 dBm

Occupied Bandwidth
19.291 MHz
-9.3171 MHz
22.28 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

A Sep 18,2022
Radio Std: one

Radio Device: BTS

Center 6.9850 GHx
#Res B 2.2000 MHz

2 Meics v

Transmit Freq Er
8B Bandwidth

29~ A?

Plot 7-62. 26dB & 99% Bandwidth Plot Antenna WF5t (160MHz 802.11ax

RU26 (UNII Band 8) — Ch. 207)

Aor 16 8 Trig Fr
Preamp OF Gate: €
W Path: Sandard  #F Gain:

Ref Value 26.00 dBm

Video BW 2.4000 MHz

Aor 16 8 g
Preamp OF Gate: €
W Path Standard 4 Gan: Low

Ref Value 30.00 dBm

Video BW 50.000 MHz

Span 400 MHz
Sweep 6.47 ms (1001 prs)

Span 400 Wz ’
Blank
Sweep 1.00 ms. (1001 prs) !

Background

L S

Plot 7-64. 26dB & 99% Bandwidth Plot Antenna WF5t (160MHz 802.11ax

RU484 (UNII Band 8) — Ch. 207)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/30/2022 - 9/16/2022

Test Report S/N:
1C2205090027-12-R3.BCG

EUT Type:
Tablet Device

Page 30 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ element

7.2.2 Antenna WF5b 26dB & 99% Bandwidth Measurements

Frequency s02.11 X ¢ Measured 26dB) - Maximum _
| Cronnel | 70| RuSize | RUmndex | DataRate [Mbps] Occupied | Bandwidth | Bandwidth | Pass /Fail
i [MHz] Limit [MHz]
5955 1| ax(2ovHn) % 0 12.5/14.7 (MCS11) 1838 19.9 320 Pass
5955 T [ ax(20MH) % 4 12.5/14.7 (MCS11) 17.47 1951 320 Pass
5955 1| ax(20mr) 2 8 12.5/14.7 (MCs11) 1863 2033 320 Pass
6175 45| ax (20MHz) 2% 0 12.5/14.7 (MC511) 1825 19.90 320 Pass
6175 45| ax (20MHz) 2% 4 12.5/14.7 (MC511) 17.31 1933 320 Pass
6175 45| ox (20MHz) 2 8 12.5/14.7 (MC511) 18.60 2030 320 Pass
615 95| ax (20MHz) % 0 12.5/14.7 (MCS11) 1835 2001 320 Pass
615 9| ax (20Wiz) 2 4 12.5/14.7 (MCs11) 17.05 1901 320 Pass
615 9| ax (20MHz) 2% 8 12.5/14.7 (MC511) 1862 2034 320 Pass
5565 3 [ ox (40MH2) 2% 0 12.5/14.7 (MC511) 18.44 2001 320 Pass
595 3 [ ox (40MH2) % 8 12.5/14.7 (MC511) 19.69 2187 320 Pass
5965 3 [ ox (40MHz) 2 7 12.5/14.7 (MCS11) 1833 2021 320 Pass
6165 43| ax (40Miz) 2 0 12.5/14.7 (MCS11) 18.47 2028 320 Pass
6165 43| ax (40MH2) 2% 8 12.5/14.7 (MCS11) 1981 223 320 Pass
6165 43| ax (40MHz) 2% 17 12.5/14.7 (MC511) 1818 19.59 320 Pass
6405 91| ox (40MHz) % 0 12.5/14.7 (MC511) 18.44 2034 320 Pass
" 6405 91| ox (40MHz) 2 8 12.5/14.7 (MCS11) 1917 211 320 Pass
] 6405 91| ax (40MHz) 2% 17 12.5/14.7 (MCS11) 1835 2036 320 Pass
& 5985 7 | ax(80MHz) 2 0 12.5/14.7 (MCs11) 1795 19.40 320 Pass
ss85 7 [ ax (80MHz) 2% 18 12.5/14.7(MC511) 37.47 39.48 320 Pass
5985 7| ox (80MHz) % 36 12.5/14.7 (MC511) 18.69 2073 320 Pass
6145 39| ox (80MHz) 2 0 12.5/14.7 (MC511) 1802 1913 320 Pass
6145 39| ax (80MHz) % 18 12.5/14.7 (MCS11) 3762 39.90 320 Pass
6145 39| ax (80MHz) 2% 36 12.5/14.7 (MCS11) 18.52 2080 320 Pass
6385 8| ax (80MH) 2% 0 12.5/14.7 (MCS11) 1811 1947 320 Pass
6385 87| ax (80MHz) 2% 18 12.5/14.7 (MC511) 37.66 3933 320 Pass
6385 87| ox (80MHz) % 36 12.5/14.7 (MC511) 18.74 2038 320 Pass
6025 15 |ax(teoMHn | 26 0 12.5/14.7 (MCS11) 18.80 2055 320 Pass
6025 15 [ax(o0MH) | 26 18 12.5/14.7 (MCs11) 2055 4115 320 Pass
6025 15 [ax(i60MHn)| 26 36 12.5/14.7 (MCS11) 2079 211 320 Pass
6185 47 |ax(160MHz) | 26 0 12.5/14.7 (MC511) 1827 1997 320 Pass
6185 47_|ax(160MHz) |26 18 12.5/14.7 (MC511) 19.01 21.60 320 Pass
6185 47_|ax(160MHz) [ 26 36 12.5/14.7 (MCS11) 2116 2250 320 Pass
6345 79 |ax(16omiz) | 26 0 12.5/14.7 (MCS11) 19.56 2161 320 Pass
6345 79 |ax(16omHn) | 26 18 12.5/14.7 (MCS11) 4162 222 320 Pass
6345 79 |ax(i60MHg) | 26 36 12.5/14.7 (MC511) 2085 2221 320 Pass
6345 97| ax (20MHz) % 0 12.5/14.7 (MC511) 1832 19.95 320 Pass
6345 97| ox (20MHz) 2 4 12.5/14.7 (MCS11) 17.35 1937 320 Pass
6345 97| ax (20mH2) 2% 8 12.5/14.7 (MCS11) 18.52 2035 320 Pass
6475 | 105 | ax(20Mt) 2% 0 12.5/14.7 (MCS11) 18.41 1985 320 Pass
6475 | 105 | ax(20MHa) 2% 4 12.5/14.7 (MC511) 17.37 1937 320 Pass
475 | 105 | ax(20MHa) 2 8 12.5/14.7 (MC511) 1855 2053 320 Pass
6515 | 113 | ax(20MH) % 0 12.5/14.7 (MC511) 1835 2014 320 Pass
6515 | 113 | ax(20MH) % 4 12.5/14.7 (MCS11) 17.47 1929 320 Pass
6515 | 113 | ax(20MH) 2% 8 12.5/14.7 (MCS11) 1847 2039 320 Pass
6445 99 | ax (40MHz) 2% 0 12.5/14.7 (MC511) 1826 2014 320 Pass
. o445 99| ax (40MHz) 2% 8 12.5/14.7 (MC511) 19.48 21.40 320 Pass
- o445 99| ax (40MHz) % 7 12.5/14.7 (MC511) 1833 1976 320 Pass
& 6485 | 107 | ax (40MH) % 0 12.5/14.7 (MCS11) 18.27 2012 320 Pass
6285 | 107 | ax(domi) 2 8 12.5/14.7 (MCs11) 19,55 2186 320 Pass
o185 | 107 | ax(domr) 2% 17 12.5/14.7 (MCS11) 18.38 2059 320 Pass
525 | 115 | ax(domra) 2% 0 12.5/14.7 (MC511) 1839 2005 320 Pass
6525 | 115 | ax(doMHa) % 8 12.5/14.7 (MC511) 19.70 2294 320 Pass
6525 | 115 | ax(aomra) 2 7 12.5/14.7 (MCS11) 1830 2049 320 Pass
6465 | 103 | ax (s0Mha) 2 0 12.5/14.7 (MCs11) 18.02 1938 320 Pass
6465 | 103 | ax (s0Mha) 2% 18 12.5/14.7 (MCS11) 37.45 3939 320 Pass
o465 | 103 | ax (s0Mha) 2% 36 12.5/14.7 (MC511) 1854 2017 320 Pass
6505 | 111 [ax(160MHz | 26 0 12.5/14.7 (MC511) 1831 2029 320 Pass
6505 | 111 [ox(60MHz) | 26 18 12.5/14.7 (MCS11) 1917 2191 320 Pass
6505 | 111 |ax(i6oMHn| 26 36 12.5/14.7 (MCS11) 19.67 215 320 Pass
6535 | 117 | ax(20MH) 2% 0 12.5/14.7 (MCS11) 1831 1981 320 Pass
6535 | 117 | ax(20MH) 2% 4 12.5/14.7 (MC511) 17.38 1911 320 Pass
6535 | 117 | ax(20MH) % 8 12.5/14.7 (MC511) 1857 2045 320 Pass
6695 | 149 | ax(20MHa) 2 0 12.5/14.7 (MC511) 1826 19.72 320 Pass
6695 | 149 | ax (20MH) % 4 12.5/14.7 (MCS11) 17.38 1915 320 Pass
6695 | 149 | ax(20MH) 2 8 12.5/14.7 (MCS11) 1856 2049 320 Pass
6875 | 185 | ax(20MHa) 2% 0 12.5/14.7 (MCs11) 1829 1983 320 Pass
6875 | 185 | ax(20MH) 2% 4 12.5/14.7 (MC511) 17.40 1913 320 Pass
6875 | 185 | ax(20MH) % 8 12.5/14.7 (MC511) 1863 2053 320 Pass
655 | 123 | ax(aomr) 2 0 12.5/14.7 (MCS11) 1833 2008 320 Pass
6565 | 123 | ax(doMHa) 2 8 12.5/14.7 (MCS11) 19.73 2160 320 Pass
6565 | 123 | ax(domr) 2% 17 12.5/14.7 (MC511) 1825 2012 320 Pass
6725 | 155 | ax(domra) 2% 0 12.5/14.7 (MC511) 1832 19.97 320 Pass
6725 | 155 | ax(doMra) % 8 12.5/14.7 (MC511) 1971 2178 320 Pass
6725 | 155 | ax(aomra) 2 7 12.5/14.7 (MCS11) 1828 2020 320 Pass
~ 6845 | 179 | ax(domi) 2 0 12.5/14.7 (MCS11) 18.28 19.52 320 Pass
B 6845 179 | ax (40MHz) 2 8 12.5/14.7 (MCS11) 19.65 2153 320 Pass
3 6845 | 179 | ax(aomr) 2% 17 12.5/14.7 (MC511) 1834 2032 320 Pass
6545 | 119 | ax(80MHa) % 0 12.5/14.7 (MC511) 18.06 19.58 320 Pass
6545 | 119 | ax(80MHa) 2 18 12.5/14.7 (MCS11) 37.43 3957 320 Pass
6545 | 119 | ax (80MHa) 2% 36 12.5/14.7 (MCS11) 1843 2005 320 Pass
6705 | 151 | ax(soMHa) 2% 0 12.5/14.7 (MCS11) 17.9 19.46 320 Pass
6705 | 151 | ax(soMHa) 2% 18 12.5/14.7 (MCS11) 37.30 39.16 320 Pass
6705 | 151 | ax(80MHz) % 36 12.5/14.7 (MC511) 18.66 2054 320 Pass
6865 | 183 | ax(0MHa) 2 0 12.5/14.7 (MC511) 17.9 19.41 320 Pass
6865 | 183 | ax(30MH) % 1 12.5/14.7 (MCS11) 3757 3927 320 Pass
6865 | 183 | ax(s0MHa) 2 36 12.5/14.7 (MCS11) 1869 2056 320 Pass
6665 | 143 [ax(i60MHz | 26 0 12.5/14.7 (MC511) 1827 19.95 320 Pass
6665 | 143 [ax(160MHz) | 26 18 12.5/14.7 (MC511) 1933 2164 320 Pass
6665 | 143 |ox(160MHz) | 26 36 12.5/14.7 (MC511) 2021 2143 320 Pass
6825 | 175 |ax(160MH)| 26 0 12.5/14.7 (MCS11) 19.46 2181 320 Pass
G825 | 175 |ax(lcoMHz)| 26 18 12.5/14.7 (MCs11) 500 2083 320 Pass
6825 | 175 [ax(i60MHz) | 26 36 12.5/14.7 (MCS11) 2099 218 320 Pass
6895 | 189 | ax(20MH) 2% 0 12.5/14.7 (MC511) 1831 1997 320 Pass
6895 | 189 | ax(20MHa) % 4 12.5/14.7 (MC511) 17.35 19.20 320 Pass
6895 | 189 | ax(20MH) 2 8 12.5/14.7 (MCS11) 18.59 2049 320 Pass
6995 | 209 | ax(20MH2) 2 0 12.5/14.7 (MCS11) 1831 1983 320 Pass
6595 | 209 | ax(20MHa) 2% 4 12.5/14.7 (MC511) 17.37 1912 320 Pass
6595 | 209 | ax(20MHa) 2% 8 12.5/14.7 (MCS11) 18.56 2035 320 Pass
G885 | 187 | ax(doMHa) % 0 12.5/14.7 (MC511) 1831 19.97 320 Pass
6885 | 187 | ax (40MHz) 2 8 12.5/14.7 (MCS11) 1984 2188 320 Pass
6885 | 187 | ax (40MHa) 2% 17 12.5/14.7 (MCS11) 18.28 2012 320 Pass
7005 | 211 | ax(aomr) 2% 0 12.5/14.7 (MCS11) 18.30 2017 320 Pass
- 7005 | 211 | ax(domr) 2% 8 12.5/14.7 (MCS11) 19.67 21.69 320 Pass
3 7005 | 211 | ax(aomr) % 17 12.5/14.7 (MC511) 1825 2028 320 Pass
H 7085 | 227 | ax(aoMHa) 2 0 12.5/14.7 (MC511) 1824 19.78 320 Pass
7085 | 227 | ax (40MHz) % 8 12.5/14.7 (MCS11) 10.55 2122 320 Pass
7085 | 227 | ax(aomiz) 2 17 12.5/14.7 (MCs11) 18.24 2002 320 Pass
6545 | 199 | ax(80MHz) 2% 0 12.5/14.7 (MC511) 1801 19.58 320 Pass
6545 | 199 | ax(50MHz) 2% 18 12.5/14.7 (MC511) 37.42 3951 320 Pass
6945 | 199 | ax(80MHa) % 36 12.5/14.7 (MC511) 1857 2059 320 Pass
7025 | 215 | ax(somH) 2 0 12.5/14.7 (MCS11) 17.97 1930 320 Pass
7025 | 215 | ax(soMHa) 2 18 12.5/14.7 (MCs11) 37.05 39.47 320 Pass
7025 | 215 | ax(soMHa) 2% 36 12.5/14.7 (MCS11) 1847 2002 320 Pass
6985 | 207 |ax(i60MHz | 26 0 12.5/14.7 (MC511) 1816 19.86 320 Pass
6985 | 207 |ax(160MHz) | 26 18 12.5/14.7 (MC511) 1914 21.66 320 Pass
6985 | 207 ax(le0MH) | 26 12.5/14.7 (MCS11) 1861 2060 320 Pass
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@ element

Measured 99% |Measured 26dB| Maximum
Frequency 802.11 . . . q q
[MHz] Channel e RU Size RU Index Data Rate [Mbps] 0c¢.:up|ed Bandwidth ?arrdmdth Pass / Fail
Bandwidth [MHz] [MHz] Limit [MHz]
5955 1 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.02 20.98 320 Pass
6175 45 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.01 21.24 320 Pass
6415 93 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.04 21.30 320 Pass
5965 3 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.95 41.91 320 Pass
" 6165 43 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.99 41.67 320 Pass
T 6405 91 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.94 41.78 320 Pass
3 5985 7 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.13 81.89 320 Pass
6145 39 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.17 81.84 320 Pass
6385 87 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.16 81.93 320 Pass
6025 15 ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.73 167.64 320 Pass
6185 47 ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.59 167.62 320 Pass
6345 79 ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.65 167.60 320 Pass
6435 97 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.03 21.29 320 Pass
6475 105 | ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.05 21.19 320 Pass
© 6515 113 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.06 21.25 320 Pass
T 6445 99 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.95 41.85 320 Pass
3 6485 107 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.94 41.78 320 Pass
6525 115 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.96 41.97 320 Pass
6465 103 ax (80Mhz) 996 67 510.4/600.5 (MCS11) 77.16 81.91 320 Pass
6505 111 ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.59 167.46 320 Pass
6535 117 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.01 21.25 320 Pass
6695 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.02 21.27 320 Pass
6875 185 | ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 21.27 320 Pass
6565 123 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.83 41.83 320 Pass
~ 6725 155 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.94 42.05 320 Pass
§ 6845 179 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.94 41.80 320 Pass
= 6545 119 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.13 82.14 320 Pass
6705 151 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.13 82.15 320 Pass
6865 183 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.04 81.84 320 Pass
6665 143 ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.77 166.97 320 Pass
6825 175 | ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.58 167.41 320 Pass
6895 189 | ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.04 21.30 320 Pass
6995 209 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.01 21.24 320 Pass
o 6885 187 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.99 41.77 320 Pass
e 7005 211 ax (40MHz) 484 65 243.8/286.8 (MCS11) 38.00 41.78 320 Pass
3 7085 227 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.97 41.83 320 Pass
6945 199 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.19 81.83 320 Pass
7025 215 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.12 81.76 320 Pass
6985 207 ax (160MHz) 996 68 1020.8/1201 (MCS11) 156.51 166.80 320 Pass
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RU26 (UNII Band 5) — Ch. 39)
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Plot 7-72. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax
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Plot 7-75. 26dB & 99% Bandwidth Plot Antenna WF5t (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 39)
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AL - PM Sep 12,3022
None

; 123539
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VBW 8 MHz Sweep 1ms
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@ element

[ Keysight Spectrum Ansbyzer - Decupsed BW

o Trig: Fr

#IFGain:Low #Atten

Center I;'ruq: £.185000000 GHz
e Run ‘AvglHold: 100/100

16 dB

[ Keysignt Spectrum Ansbyzer - Decupsed BW
AL ¥

Trig: Free R
#Anen: 16 dB

#IFGain:Low
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un
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=
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Plot 7-77. 26dB & 99% Bandwidth Plot Antenna WF5t (160MHz 802.11ax
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[ Keysight Spectrum Ansiyzer - Decupsed BW
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Video BW 2.4000 MHz

Transmit Freq E
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Plot 7-83. 26dB & 99% Bandwidth Plot Antenna WF5t (20MHz 802.11ax
RU26 (UNII Band 6) — Ch. 105)
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Center 6.48500 GHz Video BW 2.4000 MHz
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Plot 7-86. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax
RU26 (UNII Band 6) — Ch. 107)

[ Keysight Spectrum Anabyzer - Decupied BW |l
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Plot 7-84. 26dB & 99% Bandwidth Plot Antenna WF5t (20MHz 802.11ax
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Center 6.48500 GHz
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Max Hokd

M Hold
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#Res B 240.00 kiz
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Plot 7-87. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax
RU26 (UNII Band 6) — Ch. 107)
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@ element

[ Keysight Spectrum Ansbyzer - Decupsed BW

01:49:17 PM 5¢p 09, 3022
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Center I;'ruq: 6.455000000 GHz
Trig: Free Run ‘AvglHold: 100/100
#Anen: 16 dB

Radio Device: BTS

#IFGain:Low

Ref 0.00 dBm

Clear Write

I
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[ Keysignt Spectrum Ansbyzer - Decupsed BW
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ICenter 6.465 GHz
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Plot 7-89. 26dB & 99% Bandwidth Plot Antenna WF5t (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)
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Occupied Bandwidth Total Power 2.37 dBm

18.313 MHz
-70.228 MHz
20.20 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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Plot 7-90. 26dB & 99% Bandwidth Plot Antenna WF5t (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)

Plot 7-93. 26dB & 99% Bandwidth Plot Antenna WF5t (160MHz 802.11ax
RU26 (UNIl Band 6) — Ch. 111)
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@ element

[ Keysight Spectrum Ansbyzer - Decupsed BW
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RU26 (UNIl Band 7) — Ch. 149)

[ Keysight Spectrum Ansiyzer - Decupsed BW
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@ element

[ eysioht Spectmam Anatyeer - Orcupied B0
R : : - 03:32:26 AH 5ep 05, 2022

Center Freq: 6.725000000 GHz Radio Std: lNone

Trig: Free Run ‘AvglHold: 100/100

#Anen: 16 dB
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#IFGain:Low

Ref 20.00 dBm

Clear Write
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ICenter 6.725 GHz
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[ Keysignt Spectrum Ansbyzer - Decupsed BW
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=
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Plot 7-101. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax
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Plot 7-104. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax
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[ Weyeioht Spectmam Anatyeer - Orcupied B0
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#Anen: 16 dB

#IFGain:Low
Ref 20.00 dBm
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Center 6.705 GHz
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sa

Center I;'ruq: 6.705000000 GHz
un Avg[Held: 1001100

: Free R

VBW 2 MHz

Total Power

% of OBW Power
x dB
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Sweep 4.667 ms|

6.77 dBm

99.00 %
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Plot 7-102. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax
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Plot 7-105. 26dB & 99% Bandwidth Plot Antenna WF5t (80MHz 802.11ax
RU26 (UNIl Band 7) — Ch. 151)
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@ element

[ Keysight Spectrum Ansbyzer - Decupsed BW

¥ R 10:49:21 AM 5ep 09, 2022
Radio Std: one
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W Trig: Fres Run ‘AvglHold: 100/100
#Anen: 16 dB

Radio Devi

#IFGain:Low

Ref 20.00 dBm
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Ref 10.00 dBm
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Total Power
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Plot 7-110. 26dB & 99% Bandwidth Plot Antenna WF5t (160MHz 802.11ax
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[ Weyeioht Spectmam Anatyeer - Orcupied B0
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Plot 7-111. 26dB & 99% Bandwidth Plot Antenna WF5t (L60MHz 802.11ax
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@ element

[ Keysight Spectrum Ansbyzer - Decupsed BW
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TS #IFGain:Low
Ref 10.00 dBm

Clear Write
I

Average

Max Hold

ICenter 6.995 GHz

] [l [#Res BW 240 khz

Occupied Bandwidth
19.009 MHz
-23.670 kHz
21.24 MHz

Detector
Peakp
Man/

Transmit Freq Error
x dB Bandwidth

=

R

Conter Fraq: 6.595000000 GH
Trig: Free Run
#Anen: 16 dB

VBW 2.4 MHz

Total Power

% of OBW Power
x dB

z
Avg|Hold: 100/100

13:14:51 PM Sep 02,3022
Radi None

Radio Device: BTS

Clear Write

Span 50 MHz
Sweep 1ms

14.7 dBm

Detector|
Peak»

99.00 % Man/

-26.00 dB
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Plot 7-117. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax

RU26 (UNII Band 8) — Ch. 211)
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@ element

[ Keysight Spectrum Ansbyzer - Decupsed BW

#IFGain:Low

Ref 20.00 dBm

POVTINTIIN NIRRT S
ICenter 7.005 GHz
#Res BW 200 kHz

Occupied Bandwidth
18.247 MH

Transmit Freq Error
x dB Bandwidth

=

10.224 MHz
20.28 MHz

Conter Fraq: 7.008000000 GHz
Trig: Free Run
#Anen: 16 dB

AR, D

VBW 2 MHz
Total Power
ra

% of OBW Power
x dB

Avg|Hold: 1001100

Max Hold

e
Span 100 MHz
Sweep 2.333 ms|

Min Hold
9.38 dBm

99.00 %
-26.00 dB

[ Keysignt Spectrum Ansbyzer - Decupsed BW
AL ¥

#IFGain:Low

Ref 20.00 dBm

ICenter 6.945 GHz
#Res BW 390 kHz

Occupied Bandwidth

Conter Fraq: 6.845000000 GHz
Avg|Hold: 100/100

Trig: Fres Run
#Anen: 16 dB

VBW 4 MHz

Total Power

37.425 MHz

Transmit Freq Error
x dB Bandwidth

=

-417.09 kHz
39.51 MHz

% of OBW Power
x dB

12:22:05PM Sep 09,2022
Radio Std: None

Radio Device: BTS

Clear Write

Span 200 MHz
Sweep 1.267 ms|

12.7 dBm

99.00 %
-26.00 dB

Plot 7-119. 26dB & 99% Bandwidth Plot Antenna WF5t (40MHz 802.11ax

Plot 7-122. 26dB & 99% Bandwidth Plot Antenna WF5t (80MHz 802.11ax

RU26 (UNII Band 8) — Ch. 211) RU26 (UNII Band 8) — Ch. 199)

[ Keysight Spectrum Ansiyzer - Decupsed BW

e Trig: Free Run

#IFGain:Low

Ref 20.00 dBm

ICenter 7.005 GHz
#Res BW 430 kHz

Occupied Bandwidth

Cantar Fraq: 7.005000000 GHz

#Aten: 16 dB

VBW 4 MHz

Total Power

38.004 MHz

-54.796 k
41.78 M

Transmit Freq Error
x dB Bandwidth

sa

Hz
Hz

% of OBW Power
x dB

01:04:50PM 5ep 02,3022

Avg|Hold: 1001100

Clear Write

18.9 dBm

99.00 %
-26.00 dB

STATUS,

[ Keysignt Spectrum Ansbyzer - Decupied BW
AL ¥

#IFGain:Low

Ref 20.00 dBm

ICenter 6.945 GHz
#Res BW 200 kHz

Occupied Bandwidth

Conter Fraq: 6.845000000 G
Trig: Free Run
#Anen: 16 dB

VBW 2 MHz

Total Power

18.570 MHz

Transmit Freq Error
x dB Bandwidth

sa

30.002 MHz

20.59 MHz x dB

Hz
Avg|Hold: 100/100

% of OBW Power

12:25:30PM 56D 09,2022
Radio Std: None

Radio Device: BTS

Clear Write

Span 200 MHz
Sweep 4.667 ms|

9.98 dBm

99.00 %
-26.00 dB

STATUS,
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@ element
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